
 

 
 

Anaerobic Digestion of 

Primary Sewage Effluent 

 

 

 

 

Prepared for the 

 

U.S. Department of Energy 

Office of Electricity Delivery and Energy Reliability 

 

 

Under Cooperative Agreement No. DE-EE0003507 

Hawai‘i Energy Sustainability Program 

 

 

Subtask 3.4: Biomass 

 

 

 

 

Submitted by 

 

Hawai‘i Natural Energy Institute 

School of Ocean and Earth Science and Technology 

University of Hawai‘i 

 

 

 

 

 

September 2014 
  



 

 
 

 

 

Acknowledgement: This material is based upon work supported by the United States 

Department of Energy under Cooperative Agreement Number DE-EE0003507. 

 

Disclaimer: This report was prepared as an account of work sponsored by an agency of the 
[...]
7. Rate of air pumping. 
 
Some of these variables are fixed by the design of the particular aeration system, while others vary with 
the condition of the components of the systemvii.  The variations in system designs result in energy 
efficiency values that differ widely.  The only practical way to determine the efficiency of systems has 
been through physical modeling and on-site audits.viii 
 
For our purposes, we can use approximations of aeration efficiency that have been developed by ASCE 
(American Society of Civil Engineers)ix and others (see Table 2).  
 
 

Table 2: Efficiency of Typical Aeratorsx,xi 

 
 
Energy Balance 
The aeration system at the HKWWTP is powered by electric pumps rated at 150 hp each and operate at 
460 V, 175 A.  Generally only one pump out of three operates at one time.  For this analysis we will 
calculate the energy used by one pump at the nameplate rating.  
The energy currently used per day in aeration is: 
 
150 hp x 24 hrs/day = 112 kW x 24 hrs/day = 2,690 kWh/day (see Table 3) 



19 
 

Table 3: Energy Balance, Activated Sludge 

 
 
 
 

Table 4: Energy Balance, Anaerobic Pretreatment plus Aeration 

 
 
 
Comparing the energy requirements for activated sludge treatment (Table 3) and activated sludge with 
anaerobic pretreatment (Table 4), energy savings due to the reductions in BOD5 and sludge entering the 
aeration treatment zone is estimated to be 1,485 kWh.  
 
Task 16:  Based upon analysis of Task 15 above, estimate the real-world energy demands and compare 
them against current energy demands 
 
The impacts on oxygen demand and energy demand are compared for the existing activated sludge (AS) 
and anaerobic pretreatment plus activated sludge (HRAD + AS) processes (Table 5) 
 
 
 

Table 5: Energy Demand Comparison 
 

 
 



20 
 

Energy costs at the HKWWTP constitute approximately 60% of the total costs to operate the plant 
(OPEX), including the cost of labor.  A savings of 55% in expenditures for energy would reduce the 
overall OPEX by 30%.  Energy costs would fall to 43% of overall OPEX. 
 
In order to implement the system as currently configured, based upon a HRT of 3 days, the system 
would require a capacity of 15 million gallons.  Assuming the use of larger tanks (24,000 gal each), 
the system would require 625 tanks and consume 2.5 acres of land.  The cost of installing such a 
system would be approximately $1.1 per gallon, or $16.5 million. 
 
Task 17:  Perform a design and cost analysis of the installation of additional packing media that 
complements Bionest in the context of operating up-flow fixed-film packed-bed hybrid anaerobic 
digesters. 
 
Additional Packing Material 
The preceding sections theorized the reductions in energy usage by aeration treatment processes due to 
application of HRAD reactors where a modest amount of Bionest packing material was used.  Feedback 
from our IAB indicated that although the potential energy savings are significant, the overall size and 
capital cost of the system as tested is too high to bear.  To make our approach more attractive, it was 
decided to retrofit the first of the two HRAD reactors to incorporate additional packing materials to 
complement the existing Bionest.  The purpose was to both increase performance in terms of BOD5 
reduction (hopefully to below the NPDES limits) and decrease the HRT, leading to savings in capital 
costs and land area. 
 
The second suggestion of the IAB was to retrofit the second HRAD reactor to a reverse-flow aerated 
trickling filter.    
 
The estimates shown below are for the costs for the addition of these and other packing materials per 
cubic meter, including particles of biocarbon (biochar), coconut coir, or similar materials.  The total cost 
to modify the reactor packing media is shown in Table 6.  
 
Installing aeration would require the opening of the reactor vessels, and therefore would involve most of 
the costs associated with installing additional media, except for the media holders and additional media.  
Air diffusers suspended below media would be inexpensive, costing less than $200 per vessel, including 
hoses and holders.  Air can be supplied from the existing aeration pumps, resulting in very low overall 
costs for installing the entire system.   
 
 

Table 6: Media Alternatives 
 

 



21 
 

 
Task 18:  Define the potential of the hybrid system (defined in Task 17 above) to fully eliminate the need 
for aeration. 
 
The use of coarse biochar as a reactor packing has been evaluated as a way of reducing effluent residual 
pollutant levels in treated wastewater, as well as its ability to immobilize thick layers of microbes; its 
pitted surfaces provide excellent anchorage for the formation of biofilms.  Related work (M. Cooney 
University of Hawaii, data not presented) has shown the packed beds of corn cob and wood derived 
biochar to be extremely effective at treating high strength wastewater (>20 kg COD/m3) to COD 
reductions above 90% at HRT’s as low as 1 day.  The relatively high surface roughness of the biochar 
make it a highly attractive biofilm support media.  Moreover, its dissimilar shape between pieces upon 
processing facilitate its reasonably dense packing whilst maintaining a relatively high degree of interstitial 
spaces between particles.  Biochar is also highly buoyant in water which reduces packing compression.  
Biochar also supports the absorbance of organic municipal and industrial pollutants and toxics, holding 
them in the system for a time equal to or greater than the solids residence time.  The presence of the 
Bionest material below the biochar offers advantages in terms of filtering large solids and fats, oils and 
greases that may be carried over into the primary clarifier effluent.        
 
As the remaining amount of BOD5 needing removal in the HRAD treated effluent (BOD residual) is 18 
mg/L, this amount of BOD5 may be easily trapped by improved biofilm thicknesses and by the adsorbant 
properties of the biochar, and therefore the potential for achieving compliance with the EPA discharge 
requirement of 30/30 (mg/l BOD5 and TSS) with the hybrid system appearing very promising.   
 
Task 19:  Retrofit the reactors as per the design specifications approved by the IAB.   
 
The retrofitted reactor system is shown in Figure 15.  The first reactor was retrofitted with the new 
packing material that included biochar and a second filamentous fiber media (Springflo) fabricated from a 
rubberized plastic material covered with a calcium-carbonate-based coating with an impressed weave to 
provide crevices for biofilms to adhere and grow.  The second of the two anaerobic column towers was 
packed with highly porous polystyrene media (Jaeger Bio Pac SF#30) and converted to a down-ward flow 
aerated tricking filter.  The system has been operational since August of 2013.   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



22 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 

Figure 15:  retrofitted reactors. 
 

 
Task 20:  Prepare an experimental plan for evaluation and optimization of the reconfigured reactor 
system  
 
An experimental plan was developed that ranged over a series of hydraulic retention times and recycle 
rates applied to the trickling filter.  The final results are presented in Table 7.  On its own the system was 
able to achieve a final effluent BOD5 of just at 30 mg/l and a TSS between 30 and 50 mg/l and a hydraulic 
retention time of only seven hours.  With the addition of a clarifier and short bed sand filter the effluent 
BOD5 was reduced to around 14 mg/l and the TSS to 12 mg/l or even lower.  Fecal coliform counts after 
the sand filter were around 17x104.  Key observations indicated that the improved packing density did 
permit enhanced degradation of the wastewater pollutants but that some form of aeration was still 
required to bring the BOD5 down to values in line with EPA discharge requirements.  Finally, meeting the 
EPA discharge requirements required the addition of two additional unit operations, namely a clarifier 
and sand filter.  The trickling filter actually produced TSS (owing to slight sloughly of biofilms) while the 
anaerobic digester produced BOD5 (owing to the solubilization of biosolids).   
 
 

Table 7:  Final results of trials applied to retrofitted reactor system. 

 



23 
 

Task 21:  Estimate the total energy required to treat the current flow of primary clarifer effluent passing 
through the Hawaii Kai wastewater treatment plant and compare against their current activated sludge 
process.   
 
The system was scaled up to treat the same amount of wastewater currently treated at Hawaii Kai and the 
energy load calculated.  These results were then compared against the existing energy load of activated 
sludge process currently employed.  Initially the energy load for a single unit of employing a 25,000 
gallon anaerobic digester (and trickling filter and clarifier appropriately scaled) was calculated (Figure 
16).  Two pumps are used to apply recycle to the anaerobic reactor at two times the total system flow rate 
of wastewater.  Four pumps were selected to apply the recycle to the aerobic reactor at four times the total 
system flow rate.  As summary of these flow rates are presented in Table 8 and the energy calculations in 
Table 9.  It should be noted that these energy calculations do not consider the cost of pumping the 
wastewater through the system as this will be incorporated in the next section when multiple units are 
considered. 
 
Next a row of twelve units were sequenced together.  This is presented in Figure 17.  The total flow rate 
for the row is just over one million gallons per day.  The total energy load for the row also includes the 
energy load of a single pump to deliver wastewater to all twelve units. It should be noted that a blower for 
the trickling filters were not included in the calculations as they will added in the next section.  The flow 
rate and energy calculations are given in Tables 10 and 11. 
 
Finally, three rows were sequenced together (Figure 18).  The final effluent is dumped to a single sand 
filter and a single blower has been added.  The total flow through the system is just over three million 
gallons per day.  The total number of units, 36, represent the total number required to treat just over three 
million gallons per day at a hydraulic retention time of seven hours.  The flow rates and energy 
calculations are given in Tables 12 and 13. 
 
Figure 19 depicts the two systems compared side by side with a reasonable correlation to scale (i.e. the 
total land configuration of the combined anaerobic – aerobic system was estimated to be just at 0.6 acres 
assuming 100x200 ft2 or each unit.  Our estimate of the Hawaii Kai load accounted for a single blower to 
the aerated sludge as well as the pump to recycle the activated sludge from the deep-well settling tank.  
The energy comparisons between the two systems (combined anaerobic – aerobic versus the current 
plants activated sludge system) is presented in Table 14.  In comparison, a comparison of the two 
energy loads showed that the high rate anaerobic – aerobic system consumed 48% of the current 
load (or estimated current load) consumed by the activated sludge system at Hawaii Kai.   
 
 

 

 

 

 

 

 

 



24 
 

VHRAD 25000.0 gallons

HRTHRAD 7.0 hours

Qo 3571.4 gph

Qo 85714.3 gpd

Qo 324.4 m
3
pd

Qo 13.5 m
3
ph

Qrec1 7142.9 gph

Qrec1 171428.6 gpd

Qrec1 648.9 m
3
pd

Qrec1 27.0 m
3
ph

Qrec2 14285.7 gph

Qrec2 342857.1 gpd

Qrec2 1297.7 m
3
pd

Qrec2 54.1 m
3
ph

HRTClarifier 2.0 hours

VClarifier 7142.9 gallons

                          Table 8: Summary of Flow Rates  

       

   

   

 

 

 

 

 

 

 

 

Figure 16: Energy Load Calculation Elements 

 

 

 

 

 

Table 9: Energy Calculation   
 

 

 

 

 

 

 

 

 

   

ENERGY

Q Head Voltage Current Power Power

gph ft V Amps Watt kW

P1 (Qrecy1) 3571.4 5 115 2 230 0.23

P2 (Qrecy1) 3571.4 5 115 2 230 0.23

P3 (Qrecy2) 4761.9 20 115 2 230 0.23

P4 (Qrecy2) 4761.9 20 115 2 230 0.23

P5 (Qrecy2) 4761.9 20 115 2 230 0.23

P6 Grinder (Solids recycle) 230 9.8 31.1 0.0

Punit 1181.1 1.18



25 
 

 

Figure 17: Twelve Units Sequenced Together 

 

 

Table 10: Flow Rate Calculations for Twelve Units 

 

 

 

Table 11: Energy Calculations for Twelve Units 

 

   

Sand Filter

Qrow

Qrow

P7

Qrow 42857.14 gph

Qrow 1028571.43 gpd

Qrow 3888.00 m
3
pd

Qrow 162.00 m
3
ph

#units 12.00

ENERGY

Q Head Voltage Current Power/Unit # of units Power

gph ft V Amps kW kW

Punits         1.18              12.00       14.17        

Pair 3.59              0 ‐            

P7 14267 30 400 11.5 4.60              1 4.60          

Total   18.77        



26 
 

 

Figure 18: Three Rows of Twelve Units  

 

 

 

Table 12: Flow Rate Calculations for Three Rows of Twelve Units 

 

 

 

 

Table 13: Energy Calculations for Twelve Units 

 

   

QHKWWTP

QHKWWTP

Pair

Sand Filter

QHKWWTP 128,571.4 gph

QHKWWTP 3,085,714.3 gpd

QHKWWTP 11,941.7 m
3
pd

ENERGY

  Q Head Voltage Current Power/row # of rows

gph ft V Amps kW ea kW kWh/day

Row of 12 42857.1 30.0     18.8 3.0 56.3 1351.7

Air BloweVBN   400.0 9.0 3.6 1.0 3.6 86.2

     59.9 1437.8

Load



27 
 

Q gpd kWh/day

Exist HKWWTP 3,085,714           

Loading (gravity) ‐               

Blower (air) 2,640           

RAS 925,714                115              

Exist HK total 2,755           

RGP HNEI  3,085,714            1,438           

Energy Savings 48%

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
Figure 19: Side by Side Comparison of the Two Systems 

 

 

Table 14: Energy Comparison for the Two Systems 

 

 

 

 

 



28 
 

 

 

REFERENCES 

                                                            
i K.V. Rajeshwari et al, 2000, State-of-the-art of anaerobic digestion technology for industrial wastewater 
treatment, Renewable and Sustainable Energy Reviews 4, pg.143 
ii Robert M. Sykes, 2003, Biological Wastewater Treatment Processes, The Ohio State University 
iii Linvil G. Rich, Effluent BOD5: A Misleading Parameter for the Performance of Aerated Lagoons 
Treating Municipal Wastewaters, State of Maine Dept of Environmental Protection, 2003 
iv Joint Task Force of the Water Environment Federation and the American Society of Civil Engineers. 
1992. Design of Municipal Wastewater Treatment Plants: Volume I. Chapters 1–12, WEF Manual of 
Practice No. 8, ASCE Manual and Report on Engineering Practice No. 76. Water Environment 
Federation, Alexandria, VA; American Society of Civil Engineers, New York 

v U.S. EPA, Wastewater Technology Fact Sheet, Fine Bubble Aeration, EPA 832-F-99-065, Sept 1999 
vi University of Minnesota, Fundamentals About Aeration Treatment, 2010 
vii S. Gillot, S. Capela-Marsal et al, Predicting oxygen transfer of fine bubble diffused aeration systems--
model issued from dimensional analysis, Water Resources, Apr 2005 
viii M.K. Stenstrom, D. Rosso, et al, Oxygen Transfer in a Biological Aerated Filter, WEFTEC 2006 
ix ASCE (1991). ASCE Standard: Measurement of Oxygen Transfer in Clean Water, ISBN 0-87262-430-
7, New York, NY. 
x S.B. Thakre, L.B.Bhuyar, S.J. Deshmukh, Effect of Different Configurations of Mechanical Aerators on 
Oxygen Transfer and Aeration Efficiency with respect of Power Consumption, International Journal of 
Aerospace and Mechanical Engineering (2/2/2008) 
xi D. T. Redmon, “Energy Savings Through Improved Aeration Efficiency”, presentation to CSWEA 2011 
http://www.cswea.org/events/2011edseminar/Redmon_Energy Savings 


	141008 New Task 3.4 Report 1 page for website
	Task 3.4 Report 1 Anaerobic Digestion of Primary Sewage Effluent
	Task 3.4 Report 1 title & acknowledgement pages Anaerobic Digestion
	140929 ms edit Cooney's Final Report to DOE




